West Indian Journal of Engineering Vol. 30, No. 2, (January 2008) Technical Paper (Kandiah & Rao) 36-49

Identifying and Understanding the
Infrastructure Interdependencies in Water

Systems

V. Kandiah!
P. Rao’

The water infrastructure system is a complex collection of
interconnected infrastructures. Its performance and
functioning depends on the performance of its interdependent
infrastructures. The interrelationship  between these
infrastructures gives rise to bi-directional relationships and a
host of potential failure scenarios. Modeling the associated
complex adaptive system requires to start with analyzing the
infrastructures on which the water system depends. While the
water infrastructure cannot be made invulnerable to a myriad
[...]
destruction of them will have a debilitating
impact on the defense and economic security
of the country”. Furthermore, the
interconnected nature between these critical
infrastructures magnifies the consequences
of service disruptions.  Disturbances
originating locally, or in one sector/system,
are more likely than ever before to cascade
regionally and affect multiple sectors of the
economy. As the interdependency of these
infrastructure  systems increases, their
behavior tends to become more complex.
Modeling this complex adaptive system
requires a good understanding of their
interactions and dependencies. In this work
we analyze, within the American context,
the infrastructure interdependencies
associated with water systems. Water
systems include water supply, treatment, and
distribution components. Although the focus
is on America, the ideas presented are
relevant to water systems globally.

The integrity of the water systems depends
on (a) power infrastructure for operating
pumps, valves, and other mechanical
components, as well as to power computer,
and telecommunications systems; (b) on
transportation infrastructure for transporting
the required chemicals, personnel and
equipment to the treatment plants; (c) on
storage infrastructure for storing these
chemicals and (d) on telecommunication
infrastructure  for  handling SCADA
(supervisor control and data acquisition)
related communications as well as
conventional forms of communication such
as voice, fax and e-mail. Disruptions in any
of these infrastructures can affect the water
system to various degrees. While water
infrastructure interdependency failures do
commonly occur, a few high profile failures
in the last few years have refocused concern
on the infrastructure interactions. These
concerns have provided the driving force for
investigators to better understand and
quantify the interactions within water
systems. In addition, the bi-directional
interconnection between these
infrastructures introduces new and unknown
‘what if” scenarios coupled with some risks.
These interdependencies prevent us from
treating water systems as closed system,
where a closed system is defined as one
which can be analyzed in isolation of other
systems. On the other hand, as the
discussion in the rest of the paper illustrates,
analyzing the complex water infrastructure
system requires using an "adaptive system
of systems" approach, similar to the
approach taken by others in studying power

infrastructure systems and
interdependencies.
Research into infrastructure

interdependencies is fast gaining momentum
in large due to the tragic events that
occurred on September 11, 2001. Although

37



West Indian Journal of Engineering Vol. 30, No. 2, (January 2008) Technical Paper (Kandiah & Rao) 36-49

the investigators are not aware of any work
focusing on water infrastructure
interdependencies, related work that focuses
on civil and power infrastructures are
presented here. The content of this paper is
built on the ideas originally suggested by
Rinaldi et al. (2001) in which the power
infrastructure interdependencies and their
analysis as a complex adaptive system were
first detailed. Macal and North (2002)
analyzed the interaction between power and
gas infrastructures. Together with some of
their other publications (North 2000, North
2001, Macal and Sallach 2000), the
interdependencies  between these two
infrastructures and the reasoning behind
modeling them as a complex adaptive
system has been well detailed. Heller (2001)
and Little (2003) presented different issues
relating to making civil infrastructures more
resilient and reliable. Basler et al. (2001)
conducted exploratory study of
vulnerabilities of interdependent
infrastructures, as a consequence of inter-
linkages through information infrastructure,
with particular attention on infrastructures in
Switzerland. Liu et al. (2000) presented a
conceptual design for protecting power
infrastructure systems. Zimmerman and
Sparrow (1996) outlined the necessity of
integrated research between infrastructure
related technological fields and social and
service side fields, to obtain a better
understanding of the effects of economic,
political and social interactions on the
performance of infrastructure. Farrell et al.
(2002) stressed the need for protecting
power systems again disasters and the ability
of such systems to provide service should
they be subjected to a disaster.

The outline of this paper is as follows. In
section two, an overview of the water
infrastructure system is presented. The
physical and cyber interdependencies are
analyzed in section three. Infrastructure

failures are discussed in section four and
recent interdependency failures in the
United States of America that drew the
attention of national media are presented in
section five. In section six, potential
modeling approaches that can be used for
modeling infrastructure interdependencies
are discussed.

2. Overview of the Water
Infrastructure System
Water infrastructure  systems  broadly
consists of (a) surface and ground water
sources (b) channels and pipes that convey
untreated water (c) water treatment plants
(d) water distribution systems which convey
treated water (e) storage tanks, that store
treated water and (f) wastewater collection,
treatment and disposal systems. In the
United States of America, the water system
comprises more than 76,000 dams and
reservoirs, thousands of miles of pipes and
aqueducts, 54,000 public drinking water
facilities and about 16,000 publicly owned
wastewater treatment facilities (ASCE 2003,
NRC 2002).

The water system can be visualized as four
subsystems: water storage, water treatment,
water use and wastewater treatment, as
shown in Figure 1. The functionalities
associated with these subsystems are:

(a) Water storage subsystems comprise of
dams, reservoirs, tanks and other facilities,
man-made or natural, used to store water for
eventual use. This subsystem includes tanks
that store treated water.

(b) Water treatment subsystems consist of
facilities necessary to treat raw water.
Treatment involves adding and/or removing
substances from water so as to protect the
health of the consumers.

(c) Water use subsystem which consists of
the water users as well as the network of
pipes, valves and hydrants, water meters,

38



West Indian Journal of Engineering Vol. 30, No. 2, (January 2008) Technical Paper (Kandiah & Rao) 36-49

and backflow preventers which deliver
water to the end-user. The system is
responsible for conveyance, as well as the
regulation and operation of water for all.

(d) Wastewater treatment subsystems consist
of facilities designed to treat used water to a
quality at which it would have a minimum

harmful impact when reintroduced into the
environment (Water Resources Engineering
1968).

STORM DRAIN

|

HATURAL
WHTER
ZO0URCES —

TORH WATER FACILITIE

STREAM,
GROUND
WATER &
FRECIP-
ITATION

|

& WATER
ETORAGE

WATER
SUFFLY

WATER
TREATHENT

IMFORTED
WHTER

URBAM HYDROLOGY * wATER COLLECTION

WATER
REUZE/RETURH %

WATER
DISTRIEUTION

WATER i

RECEIW ING
WATER BODY

WASTE
WATER
COLLECTION

ASTEWATER TREATET,
WATER

DIZFOZAL

TREATHENT

Lozs

LOZT
WATER

FIGURE 1:
components in them)

3. Water Infrastructure
Interdependencies

Figure 2 illustrates the water related

infrastructure interdependencies. These can

be broadly categorized in two general

Overview of the water infrastructure system. (Water treatment and water use subsystems have storage

categories as: (a) Physical (i.e., the output of
one infrastructure system is used by the water
system) and (b) Cyber (i.e., infrastructures
using data transfer protocols)

Regulatory
. Power
agencies owe Storage
y
Water System
A\ 4
Consumers/ Transportation Telecom
public

FIGURE 2:

Interdependencies between water systems, other infrastructures and key stake holders

39




Percentage of Total Energy Use

West Indian Journal of Engineering Vol. 30, No. 2, (January 2008) Technical Paper (Kandiah & Rao) 36-49

3.1.  Physical Interdependencies

3.1.1. Power infrastructure

Virtually all components of the modern
water infrastructure need power to operate.
Electric power is needed for pumping,
operation and maintenance, controls and for
individual unit treatment processes. Velocity
pumps and positive-displacement pumps are
the two categories of pumps that are
commonly used in water supply operations.
Velocity pumps, which include centrifugal
and vertical turbine pumps, are used for
most  distribution  system applications.
Positive-displacement pumps, which include
rotary and reciprocating pumps, are most
commonly used in water treatment plants for
chemical metering and pumping sludge. The
vast majority of electricity used by water
infrastructure systems is obtained from the
electric utilities with a small fraction being
generated onsite (mainly in waste water

usage by electric utilities is also high.
According to studies done by the United
States Geological Survey (USGS), in 1995,
39% of all the total fresh water volume used
by the country was used by the process of
power generation (Solley et al. 1998). Water
is used in thermoelectric plants for steam
generation and for condenser and reactor
cooling. The study indicated that on an
average twenty eight gallons of water are
needed for each kilowatt-hour of electricity
generated. Energy costs are a major portion
of the operating costs of water systems and
can account for up to 50% of all operational
costs. Typical energy consumption, for
municipal water treatment plants, range
from 447 to 495 kWh per million liters (ML)
[1693 to 1875 kWh per million gallon
(Mgal)] of treated water. Figure 3 shows the
relative distribution of energy for a 19
million liters per day (ML/day) [5 MG/day]

treatment plants). Vice versa, the water treatment facility (HDR Engg., 2001).
100
80
60
40
20
0 : | —
Pumping Rapid mix Gravity filtration Chemical feed Flocculation Other Processes
Process
FIGURE 3: Distribution of Energy by Process in a 19 ML/day [5 Mgal/day] water treatment plant (HDR Engg., 2001)

40




West Indian Journal of Engineering Vol. 30, No. 2, (January 2008) Technical Paper (Kandiah & Rao) 36-49

3.1.2. Transportation Infrastructure
Water treatment plants rely on a variety of
hazardous chemicals for their daily
operation. Chemicals have to be replenished
on a continual basis. These chemicals are
primarily  supplied via the existing
transportation infrastructure. A number of
factors limit the amount of chemicals that
can be stored on site, thus warranting their
transportation on a regular basis. Solid
byproducts that are formed as a result of the
treatment processes also need to be
transported out of the treatment plants for
disposal or reuse.

To aid this discussion, we quantify the
amount of chlorine required for performing
chlorination, which is one of the common
water treatment processes. In America,
chlorine is typically supplied in a liquefied
from (compressed gas under pressure) in
various sizes: ranging from cylinders (45-68
kg [100-150Ib]) to containers (908kg [1
ton]). A treatment plant operating at a
maximum day flow of 141 ML/day [30
Mgal/day] requires approximately 908 kg [1
ton] of chlorine for every 3 days.
Transporting and storing the chemicals
safely, is critical in ensuring that the system
continues to operate safely. Most facilities
provide in house storage for a month.

Delivery of chemicals is via existing
transportation infrastructure. The most
frequent mode of transport of chemicals is
by truck or rail, or by barges for plants
located along navigable waterways. The size
of the treatment facility, location and
treatment method all play a role in
determining the mode of transport.

A by-product of producing treated water is
water treatment plant residuals. The
residuals are mainly obtained as sludge in
various forms (viz. pre sedimentation,
chemical clarification, lime softening, etc.)

from sedimentation basins and carbon
slurries. The sludge is formed when alum or
other coagulants are added to the raw water
where they bind with suspended particles
and settle out as sludge. Overall, most
water-treatment  residuals are low in
organics, nutrients and metal content; in
addition they are non-toxic and non-
pathogenic. They are suitable for a number
of reuse applications including land
application. On average 80-136 kg [175-300
Ib] of residuals are produced per 3.8 ML [1
Mgal] of treated water (HDR Engg. 2001).
A large majority of treatment plants truck
residuals out for reuse or for landfill
disposal.

3.1.3. Storage Infrastructure

Treatment plants rely on a variety of
chemicals for operation. A number of
factors limit the amount of chemicals that
can be stored on site. The storage life of a
chemical, the duration for which it will
retain its full potency, limits the amount of
chemicals that can be purchased and stored
on-site. It doesn’t make sense to purchase
chemicals in quantities that wouldn’t be
used up within their lifetime. Adequate
storage capacity and cost of storage within
the facility have to be economically feasible.
Health and safety code requirements dictate
the amount of and form of chemicals that
can be safely stored at location, without
necessitating  further expensive safety
measures and check-guards. Chemicals have
to be stored in quantities that meet safety
requirements and such that they don’t pose
any threat, such as not posing an explosive
hazard etc. Safety becomes more of an issue
as the amount of chemical in storage
increase. Health and safety codes also
become more stringent and cost of
compliance increases with increases in the
amount of chemicals stored. Lastly, the
amount of chemicals stored has to be at a
volume in which ease of operation is

41



West Indian Journal of Engineering Vol. 30, No. 2, (January 2008) Technical Paper (Kandiah & Rao) 36-49

maintained. For the reasons described
above, storage of chemicals onsite in
treatment plants has it limits and delivery of
chemicals on a regular basis is necessary to
stock chemicals needed for daily operations.

3.2.  Cyber Interdependencies

Cyber dependencies include the reliance on
telecommunications for operating
supervisory control and data acquisition
(SCADA) systems that control water flow
and monitor quality throughout the water
system. In the past, real time operational
data of the reservoir levels, pressure levels,
chemical concentrations etc. were not
available. Advances in communications,
controls, and computer hardware and
software are bringing better control and
management to operators of water
infrastructure systems in the form of
SCADA. SCADA systems are well
established and have a long history in other
industries such as power generation and
petroleum refinement. Building upon the

success that other infrastructures had with
SCADA systems, water infrastructure
systems are now integrating more of their
operations with SCADA.

A typical SCADA system consists of a
central control unit (CCU) and remote
terminal units (RTU). Remote terminal units
monitor and acquire data at vital locations,
such as pumps, reservoirs, metering
locations etc., and relay the information to
the central control unit. Information is
relayed via existing communication lines
such as phone lines, radio or microwave.
The central control unit gathers data and is
able to have a system-wide understanding of
how the water system network is working.
Modern systems not only allow the operator
to view how the entire system is working
from one location, but also allow the
operator to remotely control various
components of the systems such as control
valves. Figure 4 illustrates a simplified
water SCADA system.

REMOTE MONITCRING AND
CONTROL OF RESERVOR LEVELS

WATER TREATMENT 7
NI M /
WATER SUPPLY oTU - WATER DISTRIBUTION SYSTEM
REMOTE MOHITORNG AND
CONTROL OF WELLS

U

FIGURE 4: Schematic of simplified SCADA system (CCU = Central Control Unit, RTU = Remote Control Unit)

42



West Indian Journal of Engineering Vol. 30, No. 2, (January 2008) Technical Paper (Kandiah & Rao) 36-49